



# REGIONAL LABORATORY TEXTILES COMMITTEE

(Ministry of Textiles, Government of India)  
Textile Testing & Technical Services

21 - J, KVR Complex, 2nd Floor,  
80 Feet Road, KARUR - 639 002.  
Tel : 04324 238610, Tel / Fax : 274871

E.mail : tckarur@gmail.com, krr.tc@nic.in



## TEST REPORT

<b>Test Report Number</b>	<b>1914</b>	<b>Date</b>	<b>08-11-2019</b>
---------------------------	-------------	-------------	-------------------

Name of the Party	[REDACTED]	
Sample Forwarding Letter No & Date :	No: nil date:08-11-2019	
Date of Receipt of Sample	08-11-2019	
Buyer's / Importer's Name and Address	[REDACTED]	
Date of Testing	08-11-2019	

Customer Sample No	Sample Description	Sample Color	Lab Sample No
	Fabric		CCO-1914

<b>ULR Number : ULR-TC-810819000001369P</b>	<b>TEST RESULTS</b>
---------------------------------------------	---------------------

**Colour Fastness to Washing at 40°C**  
( ISO: 105 C-10 A1 : 2006 )

( Grey Scale rating ) Change in Colour	4
Staining on Cotton	4

**Colour Fastness to Rubbing ( ISO 105 X 12 - 2016 )**

	DRY	WET
Grey scale rating (warp & weft)	4	4

**Dimensional Changes ( % ) after Home Laundering at 30°C \***  
( ISO 5077-1984, 6330-2008 ) using 1.8 Kg Load  
( Machine wash, Normal Low Tumble Dry ) 1 Cycle

Warp	-9.5
Weft	-2.9

[ - ] Shrinkage, [ + ] Elongation

\*Not accredited parameter

Page 1 of 1

Complaints if any are to be reached within 45 days of issue of Test Report

**Signature and seal of Officer**  
 भार. बालू  
 गुणवत्ता आश्वासन अधिकारी (प्रयोगशाला)  
 R. BALU  
 QUALITY ASSURANCE OFFICER (LAB)

**ISO : 17025 Accredited Laboratory**

Sample is not drawn by Textiles Committee. Results relate only to the samples tested. This test report is not to be published in any form without the explicit written consent of the Textiles Committee. Please quote Test Report No. and date for all future correspondence Sample is conditioned and tested at a temp. of 27±2°C (Instead of 20/21±2/1°C) and 65±2%RH wherever ASTM/AATCC/ISO methods adopted Complaints, if any, are to be received within 45 days of issue of the test report.	<b>Grey Scale Rating</b>		<b>Pilling Rating</b> 5. No Pilling 4. Slight Pilling 3. Moderate Pilling 2. Severe Pilling 1. Very Severe Pilling	<b>Blue Wool Rating</b> 8. Outstanding 7. Excellent 6. Very Good 5. Fairly Good 4. Good 3. Fair 2. Poor 1. Very Poor
	<b>Change in colour</b> 5. Excellent 4. Good 3. Fair 2. Poor 1. Very Poor	<b>Staining</b> 5. No Staining 4. Slight Staining 3. Noticeable Staining 2. Considerable Staining 1. Extensive Staining		